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Applicant MATERIAL CO., LTD Job No. : MIN241203528T]
Address : 8 N Report No. : MIN241203528T)
C ! W WO cHINA TP
Product . SLT(\ENULATED BHLASTEBIREE Date Received . December 10,2024
Sample Description : Granule Date Analyzed :  December 12-18,2024
Sample Number -
Item Unit Result Test Standard
Moisture % 8.85 EN 15167-1: 2016
AlLOs % 18.31 BS EN 196-2: 2013
Si02 % 30.13 BS EN 196-2: 2013
Fe:0s % 0.45 BS EN 196-2: 2013
Ca0 % 38.70 BS EN 196-2: 2013
MgO % 10.47 BS EN 196-2: 2013
Na;O % 0.35 BS EN 196-2: 2013
Mn:03 % 0.26 BS EN 196-2: 2013
SOs % 0.09 BS EN 196-2: 2013
cl % 0.051 BS EN 196-2: 2013
LOI % -0.74 BS EN 196-2: 2013
Insoluble Residue % 0.52 BS EN 196-2: 2013
Sulfide (On the basis of $2) % 0.01 BS EN 196-2: 2013
Ca0+MgO0+Al203/Si0; % 2.24 BS EN 196-2: 2013
Glass % 97.5 GB/T 203-2008

Remark - The testing data and result issued by this report is just for scientific research, teaching, internal quality control,

product research and development etc. on reference only in the territory of the People's Republic of China.
* * ¥ Blank Below * * *
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Declaration -
The test report will be only applicable to the samples delivered by clients. Any ol  :tion concerning the report should be submitted to the company within one
month after the date of issuing report. The test report will be deemed invalid wi-  utinspection and test stamp of the test body, without signature of the
authorized signatories, or altered. Without the written approval of the company,’.. .5 not allowed to copy part of the test report (except copying full report). The
sample will not be retained for more than three months.



